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BUILDING DN2-3

Building DN2-3 is identified as “Guided Miss Oper Control Cen” and is approximately
2,405 square feet in size. Fourteen suspect homogeneous materials were identified and
sampled. Five materials, vinyl floor tile (Material #005) and associated floor adhesive
(Material #006), ceiling tile (Material #008), floor adhesive (Material #011), and
corrugated cement roofing (Material #014), were found to be ACM. No friable,
damaged, and accessible ACM was identified.

Descriptions of each of the identified homogeneous materials are presented in Table 1.
Table 2 provides additional details on the identified ACM. An ACM location / sample
location drawing, photographs of the ACM, and analytical laboratory report are presented
following the tables.



TABLE 1

SUMMARY OF HOMOGENEOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

DN2-3

Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL
NUMBER RESULTS
001 VINYL FLOOR TILE 1' X 1' BLACK WITH WHITE MARKS Negative for Asbestos
002 FLOOR ADHESIVE BLACK, UNDER 001 Negative for Asbestos
003 VINYL FLOOR TILE 9" X 9" RED WITH WHITE STREAKS Negative for Asbestos
004 FLOOR ADHESIVE BLACK, UNDER MATERIAL 003 Negative for Asbestos
005 VINYL FLOOR TILE 9" X 9" GREEN WITH LIGHT AND DARK MARKS Positive for Asbestos
006 FLOOR ADHESIVE BLACK, UNDER 005 Positive for Asbestos
007 CEILING TILES 2' X 4' PINHOLE AND GOUGE, WHITE, SUSPENDED Negative for Asbestos
008 CEILING TILES 2' X 4' PENTAGON DOT PATTERN, WHITE, SUSPENDED Positive for Asbestos
009 CEILING TILES 2' X 4' PINHOLE AND WORMHOLE PATTERN, WHITE, Negative for Asbestos
SUSPENDED
010 VINYL FLOOR TILE 1' X 1' DARK BLUE WITH LIGHT BLUE SPECKS Negative for Asbestos
011 FLOOR ADHESIVE BLACK, UNDER 010 Positive for Asbestos
012 WALL AND CEILING BOARD TAN PAPER, WHITE CORE, WHITE JOINT COMPOUND Negative for Asbestos
013 COVE BASE ADHESIVE BROWN, UNDER 4" BLACK RUBBER COVE BASE Negative for Asbestos
014 CEMENT CORRUGATED ROOF 1/2" THICK, GRAY Positive for Asbestos




TABLE 2
SUMMARY OF IDENTIFIED ACM FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

DN2-3
Inspection Dates: 05 Jan 2005 - 11 Feb 2005
MATERIAL MATERIAL TYPE ASBESTOS MATERIAL FRIABLE [CONDITION| QUANTITY COMMENTS
NUMBER {MATERIAL CONTENT LOCATION(S})
DESCRIPTION)
005 VINYL FLOOR TILE 4% CH BRI No UNDAMAGED 717 SF
{9" X 9" GREEN WITH LIGHT HALLWAY 1
AND DARK MARKS) HALLWAY 3
OFFICE 1
OFFICE 3
OFFICE 5
STORAGE 1
TRANSMITTER ROOM
006 FLOOR ADHESIVE BR1 No UNDAMAGED 717 SF
{BLACK, UNDER 005) HALLWAY 1
5% CH HALLWAY 3
OFFICE 1
QOFFICE 3
OFFICE 5
STORAGE 1
TRANSMITTER ROOM
008 CEILING TILES 2% 3% CHAM OFFICE 1 Yes UNDAMAGED 44 SF
(2' X 4 PENTAGON DOT
PATTERN, WHITE,
SUSPENDED)
011 FLOOR ADHESIVE Layer 1 ND OFFICE 2 No UNDAMAGED 228 SF
(BLACK, UNDER 010} Layer 2 3% CH
014 CEMENT CORRUGATED ROOF|18% CH ROOF No UNDAMAGED 2570 SF
{1/2" THICK, GRAY) '
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ACM PHOTOGRAPHS

9” x 9” green with light and dark marks vinyl floor tile (Material # 005) over associated
black adhesive (Material #006)

2’x 4’ ceiling tile with pentagon-patterned dots (Material #008)



Corrugated cement roofing (Material #014)



SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street * Richmond, Virginia *« 23220-5117
804-353-6778 « 800-785-LABS (5227) « (FAX) 804-353-6928
Excellence in Service and Technology
AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method 600/R-93/116

ACCOUNT: 1929-05-735 DATE COLLECTED: 1/14/2005
CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 1/20/2005
ADDRESS: 100 Airside Dr Airside Business Park DATE ANALYZED: 1/24/2005

Moon Township, PA 15108 DATE REPORTED: 1/25/2005
PO NO.:

PROJECT NAME: DN2-3 Non Housing
PROJECT NO.: 104579/104655
JOB LOCATION:

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-DN2-3-001A 28335260
Layer 1- Flooring No Black, Organically Bound
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-001B 28335261
Layer 1: Flooring No Black, Organically Bound
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-001C 28335262
Layer 1. Flooring No Black, Organically Bound
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-001D 28335263
Layer 1 Flooring No Black, Organically Bound
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-001E 28335264
Layer 1 Flooring No  Black, Organically Bound
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-002A 28335265
Layer 1 Adhesive No Black, Bituminous
100% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735

Page 2 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Name (Yes/No)
0105-DN2-3-002B 28335266

Layer 1 Adhesive No Black, Bituminous

100% Non-Asbestos

CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-002C 28335267
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
CELLULOSE FIBER 4%, NON FIBROUS MATERIAL 96%

0105-DN2-3-002D 28335268
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-002E 28335269
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-003A 28335270
Layer 1: Flooring
100% Non-Asbestos

No Red, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-003B 28335271
Layer 1: Flooring
100% Non-Asbestos

No Red, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-003C 28335272
Layer 1: Flooring
100% Non-Asbestos

No Red, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-003D 28335273
Layer 1: Flooring
100% Non-Asbestos

No Red, Organically Bound
CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 97%

0105-DN2-3-003E 28335274
Layer 1: Flooring
100% Non-Asbestos

No Red, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-DN2-3-004A 28335275
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-004B 28335276
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735

Page 3 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-DN2-3-004C 28335277

Layer 1: Adhesive No  Black, Bituminous

100% Non-Asbestos

NON FIBROUS MATERIAL 100%

0105-DN2-3-004D 28335278
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-004E 28335279
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-005A 28335280
Layer 1: Flooring
4% Asbestos
96% Non-Asbestos

Yes Blue, Organically Bound
CHRYSOTILE 4%
NON FIBROUS MATERIAL 96%

0105-DN2-3-005B 28335281

Layer 1: Flooring

Not analyzed due to positive stop instructions.

0105-DN2-3-005C 28335282

Layer 1: Flooring

Not analyzed due to positive stop instructions.

0105-DN2-3-006A 28335283
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-006B 28335284
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-006C 28335285
Layer 1: Adhesive
5% Asbestos
95% Non-Asbestos

Yes Black, Bituminous
CHRYSOTILE 5%
NON FIBROUS MATERIAL 95%

0105-DN2-3-007A 28335286
Layer 1:
100% Non-Asbestos

Ceiling Tile

No White, Fibrous
CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735 Page 4 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-DN2-3-007B 28335287
Layer 1: Ceiling Tile No  White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-007C 28335288 ‘
Layer 1: Ceiling Tile No  White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-008A 28335289

Layer 1: Ceilling Tile Yes  White, Fibrous
5% Asbestos AMOSITE 3%, CHRYSOTILE 2%
95% Non-Asbestos MINERAL/GLASS WOOL 90%, NON FIBROUS MATERIAL 5%

0105-DN2-3-008B 28335290
Layer 1: Ceiling Tile
Not analyzed due to positive stop instructions.

0105-DN2-3-008C 28335291
Layer 1: Ceiling Tile
Not analyzed due to positive stop instructions.

0105-DN2-3-009A 28335292
Layer 1: Ceiling Tile No  White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-009B 28335293
Layer 1: Ceiling Tile No  White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-009C 28335294
Layer 1: Ceiling Tile No  White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-009D 28335295
Layer 1: Ceiling Tile No White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735

Page 5 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-DN2-3-009E 28335296

Layer 1: Celling Tile No  White, Fibrous

100% Non-Asbestos

CELLULOSE FIBER 40%, FOAMED GLASS 20%, MINERAL/GLASS
WOOL 30%, NON FIBROUS MATERIAL 10%

0105-DN2-3-010A 28335297
Layer 1: Flooring
100% Non-Asbestos

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-DN2-3-010B 28335298
Layer 1: Flooring
100% Non-Asbestos

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-DN2-3-010C 28335299
Layer 1: Flooring
100% Non-Asbestos

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-DN2-3-011A 28335300
Layer 1: Adhesive
100% Non-Asbestos

Layer 2: Adhesive
3% Asbestos
97% Non-Asbestos

No Beige, Soft
NON FIBROUS MATERIAL 100%

Yes
CHRYSOTILE 3%
NON FIBROUS MATERIAL 97%

Black, Bituminous

0105-DN2-3-011B 28335301

Layer 1 Adhesive
100% Non-Asbestos
Layer 2: Adhesive

No Beige, Soft
NON FIBROUS MATERIAL 100%

Not analyzed due to positive stop instructions.

0105-DN2-3-011C 28335302

Layer 1 Adhesive
100% Non-Asbestos
Layer 2: Adhesive

No Beige, Soft
NON FIBROUS MATERIAL 100%

Not analyzed due to positive stop instructions.

0105-DN2-3-012A 28335303
Layer 1:
100% Non-Ashestos
No Wallboard Found

Joint Compound

No White, Granular
CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all

non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735

SLlI Sample
Sample/

ldentification/

Page 6 (Continued)

Asbestos Sample
Detected Description

100% Non-Asbestos

Layer 2:
100% Non-Asbestos

Layer 3:
100% Non-Asbestos

Joint Compound No

Wallboard/Joint Cmpd No

LayerID Layer Name (Yes/No)
0105-DN2-3-012B 28335304
Layer 1 Wallboard No  White, Powdery

CELLULOSE FIBER 8%, NON FIBROUS MATERIAL 92%

White, Granular
NON FIBROUS MATERIAL 100%

White, Powdery, Granular
CELLULOSE FIBER 4%, NON FIBROUS MATERIAL 96%

0105-DN2-3-012C 28335305

Layer 1 Wallboard
100% Non-Asbestos

Layer 2:
100% Non-Asbestos

Layer 3:
100% Non-Asbestos

Joint Compound No

Wallboard/Joint Cmpd No

No White, Powdery
CELLULOSE FIBER 7%, NON FIBROUS MATERIAL 93%

White, Granular
NON FIBROUS MATERIAL 100%

White, Powdery, Granular
CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

0105-DN2-3-013A 28335306

Layer 1 Adhesive
100% Non-Asbestos
Layer 2: Adhesive

100% Non-Asbestos

No Yellow, Soft
NON FIBROUS MATERIAL 100%

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-013B 28335307

Layer 1 Adhesive
100% Non-Asbestos

No Yellow, Soft
NON FIBROUS MATERIAL 100%

No Black Adhesive Found

0105-DN2-3-013C 28335308

Layer 1 Adhesive
100% Non-Asbestos

Layer 2: Adhesive
100% Non-Asbestos

No Yellow, Soft
NON FIBROUS MATERIAL 100%

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-DN2-3-014A 28335309

Layer 1
18% Asbestos
82% Non-Asbestos

Transite Material Yes

Gray, Cementitious
CHRYSOTILE 18%
NON FIBROUS MATERIAL 82%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-735 Page 7 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-DN2-3-014B 28335310
Layer 1: Transite Material
Not analyzed due to positive stop instructions.

0105-DN2-3-014C 28335311
Layer 1: Transite Material
Not analyzed due to positive stop instructions.

0105-DN2-3-014D 28335312
Layer 1: Transite Material
Not analyzed due to positive stop instructions.

0105-DN2-3-014E 28335313
Layer 1: Transite Material
Not analyzed due to positive stop instructions.

R VIEWED BY Kath rine M. Charles A\Prélyst

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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BUILDING DN2-3A

Building DN2-3A is identified as “AC Shelter at DN2-3” and is approximately 100
square feet in size. One suspect homogeneous material was identified and sampled. This
material, corrugated cement roofing (Material #001), was found to be ACM. No friable,
damaged, and accessible ACM was identified.

A description of the identified homogeneous material is presented in Table 1. Table 2
provides additional details on the identified ACM. An ACM location / sample location
drawing, photographs of the ACM, and analytical laboratory report are presented
following the tables.



TABLE 1

SUMMARY OF HOMOGENEOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

DN2-3A

Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL
NUMBER RESULTS
001 CEMENT CORRUGATED ROOF 1/2" THICK, GRAY Positive for Asbestos




TABLE 2
SUMMARY OF IDENTIFIED ACM FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

DN2-3A
Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL| MATERIAL TYPE ASBESTOS MATERIAL FRIABLE [CONDITION| QUANTITY COMMENTS
NUMBER (MATERIAL CONTENT LOCATION(S)
DESCRIPTION)
001 CEMENT CORRUGATED ROOF |18% CH AC No UNDAMAGED 100 SF

(1/2" THICK, GRAY)




NOTE: NOT TO SCALE

=
aker MICHAEL BAKER JR., INC. BUILDING # CDN }_ —DAF‘
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ACM PHOTOGRAPHS

Corrugated cement roofing panels (Material #001)



SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street « Richmond, Virginia « 23220-5117
804-353-6778 « 800-785-LABS (5227) « (FAX) 804-353-6928
Excellence in Service and Technology
AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos ldentification by EPA Method 600/R-93/116

ACCOUNT: 1929-05-728 DATE COLLECTED: 01/14/2005

CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 01/20/2005

ADDRESS: 100 Airside Dr  Airside Business Park DATE ANALYZED: 01/23/2005
Moon Township, PA 15108 DATE REPORTED: 01/26/2005

PO NO.:

PROJECT NAME: DN2-3A Non Housing

PROJECT NO.: 104579/104655

JOB LOCATION:

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-DN23A-001A28335217
Layer 1: Cementitious Mtrl Yes  Gray, Cementitious
18% Asbestos CHRYSOTILE 18%
82% Non-Asbestos NON FIBROUS MATERIAL 82%

0105-DN23A-001B28335218
Layer 1. Cementitious Mtrl
Not analyzed due to positive stop instructions.

0105-DN23A-001 28335219
Layer 1 Cementitious Mtrl
Not analyzed due to positive stop instructions.

ANALYST: OMAR ABOUZAKI V&C N C, @@@‘QD

Total no. of pages in report = \ REVIEWED BY Sdra B. Dooley, Analyst

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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TABLE 1

SUMMARY OF HOMOGENEOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

27

Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL

MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL

NUMBER RESULTS
001 VINYL FLOOR TILE 1'X 1' LIGHT BLUE Negative for Asbestos
002 FLOOR ADHESIVE BLACK, UNDER 1' X 1' LIGHT BLUE VINYL FLOOR TILE Negative for Asbestos
003 CEILING TILES 2' X 4 WHITE, FISSURED, SUSPENDED Negative for Asbestos
004 WALLBOARD 1/2" THICK, GRAY PAPER, WHITE CORE Negative for Asbestos
005 VINYL FLOOR TILE 1'X 1" BROWN Negative for Asbestos
006 FLOOR ADHESIVE BLACK, UNDER 1'X1' BROWN VINYL FLOOR TILE

Negative for Asbestos
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= CEILING TILE AND/OR CEILING TILE ADHESIVE
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= CAULKING
= COVE BASE ADHESIVE
= SHEET GASKET/FLEX CONNECTOR
= SINK COATING
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SCHNEIDER LABORATORIES

INCORPORATED

2512 W. Cary Street « Richmond, Virginia « 23220-5117
804-353-6778 « 800-785-LABS (5227) « (FAX) 804-353-8928
Excellence in Service and Technology
AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method 600/R-93/116

ACCOUNT: 1929-05-881 DATE COLLECTED: 1/18/05
CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 2/ 1/05
ADDRESS: 100 Airside Dr  Airside Business Park DATE ANALYZED: 2/6/05
Moon Township, PA 15108 DATE REPORTED: 2/8/05
PO NO.:
PROJECT NAME: 27 Non Housing
PROJECT NO.: 104579/104655
JOB LOCATION:
Client SLI Sample Asbestos Sample
Sample Sample/ ldentification/ Detected Description
No. Layer ID Layer Name (Yes/No)
0105-27-001A 28351962
Layer 1: Flooring No Blue, Organically Bound

100% Non-Asbestos

NON FIBROUS MATERIAL 100%

0105-27-001B

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-27-001C

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-27-001D

28351963
Layer 1: Flooring
100% Non-Asbestos
28351964
Layer 1: Flooring
100% Non-Asbestos
28351965
Layer 1 Flooring

100% Non-Asbestos

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

0105-27-001E

28351966
Layer 1 Flooring
100% Non-Asbestos

No Blue, Organically Bound
NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-881

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-27-002A 28351967
Layer 1 Adhesive No Black, Bituminous

100% Non-Asbestos

NON FIBROUS MATERIAL 100%

0105-27-002B 28351968
Layer 1. Adhesive No Black, Bituminous
100% Non-Ashestos NON FIBROUS MATERIAL 100%
0105-27-002C 28351969
Layer 1: Adhesive No Black, Bituminous

100% Non-Asbestos

NON FIBROUS MATERIAL 100%

0105-27-002D

28351970
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

0105-27-002E

28351971
Layer 1: Adhesive
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 100%

Page 2 (Continued)

0105-27-003A 28351972
Layer 1: Ceiling Tile No

100% Non-Asbestos

White, Fibrous
CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%

0105-27-003B 28351973
Layer 1. Ceiling Tile No

100% Non-Asbestos

White, Fibrous
CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%

0105-27-003C 28351974
Layer 1: Celiling Tile No

100% Non-Asbestos

White, Fibrous
CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%

0105-27-003D 28351975
Layer 1: Ceiling Tile No

100% Non-Asbestos

White, Fibrous
CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only fo the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-881 Page 3 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-27-003E 28351976
Layer 1 Ceiling Tile No White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%

0105-27-004A 28351977
Layer 1- Ceiling Tile No White, Fibrous
100% Non-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 10%, MINERAL/GLASS
WOOL 35%, NON FIBROUS MATERIAL 10%
Sample not as described on COC.

0105-27-004B 28351978
Layer 1- Fibrous Material No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%
Sample not as described on COC.

0105-27-004C 28351979
Layer 1: Fibrous Material No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%
Sample not as described on COC.

0105-27-004D 28351980
Layer 1: Fibrous Material No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%
Sample not as described on COC.

0105-27-004E 28351981
Layer 1. Fibrous Material No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%
Sample not as described on COC.

0105-27-005A 28351982
Layer 1: Flooring No Gray, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-27-005B 28351983
Layer 1: Flooring No Gray, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-27-005C 28351984
Layer 1: Flooring No Gray, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-881 Page 4 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name {(Yes/No)

0105-27-006A 28351985
Layer 1. Adhesive No Black, Bituminous
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-27-006B 28351986
Layer 1: Adhesive No Black, Bituminous
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-27-006C 28351987
Layer 1: Adhesive No Black, Bituminous
100% Non-Asbestos NON FIBROUS MATERIAL 100%

ANALYST: FATIMA ELTAYAR - Pk A A
Total no. of pages in report = V REVIEWED BY Sami A. Hosn, Asst. Lab Director

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimelric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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BUILDING 29

NO EXTERIOR PHOTO AVAILABLE

Building 29 is identified as “Seal Team Building” and is approximately 3,700 square feet
in size. Six suspect homogeneous materials were identified and sampled. None of the
materials were found to be ACM.

Descriptions of each of the identified homogeneous materials are presented in Table 1.
A sample location drawing and analytical laboratory report are presented following the
table.



TABLE 1

SUMMARY OF HOMOGENEOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

29

Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL

1/2" THICK, GRAY PAPER, WHITE CORE, WITH WHITE
JOINT COMPOUND

MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL

NUMBER RESULTS
001 VINYL FLOOR TILE 1" X 1' GRAY Negative for Asbestos
002 FLOOR ADHESIVE YELLOW, UNDER 1' X 1" GRAY VINYL FLOOR TILE Negative for Asbestos
003 CEILING TILES 2'X 2" WHITE, FISSURED, SUSPENDED Negative for Asbestos
004 FLOOR ADHESIVE YELLOW, UNDER GRAY CARPET Negative for Asbestos
005 COVE BASE ADHESIVE YELLOW, UNDER 4" GRAY RUBBER COVE BASE Negative for Asbestos
006 WALLBOARD

Negative for Asbestos
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street * Richmond, Virginia * 23220-5117
804-353-6778 « 800-785-LABS (5227) * (FAX) 804-353-6928
Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos ldentification by EPA Method 600/R-93/116

ACCOUNT: 1929-05-908 DATE COLLECTED: 1/16/2005
CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 2/ 1/2005
ADDRESS: 100 Airside Dr Airside Business Park DATE ANALYZED: 2/7/2005
Moon Township, PA 15108 DATE REPORTED: 2/ 7/2005
PO NO.:
PROJECT NAME: 29 Non Housing
PROJECT NO.: 14579/104655
JOB LOCATION:
Client SLi Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-29-001A 28352417
Layer 1: Floor Tile No White, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%
0105-29-001B 28352418
Layer 1: Floor Tile No  Gray, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%
0105-29-001C 28352419
Layer 1: Floor Tile No  Gray, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%
0105-29-002A 28352420
Layer 1: Adhesive No  Tan, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%
0105-29-002B 28352421
Layer 1: Adhesive No  Tan, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%
0105-29-002C 28352422
Layer 1. Adhesive No Tan, Soft

100% Non-Asbestos

NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-908 Page 2 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-29-003A 28352423
Layer 1: Ceiling Tile No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%

0105-29-003B 28352424
Layer 1: Ceiling Tile No  Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%

0105-29-003C 28352425
Layer 1: Ceiling Tile No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%

0105-29-003D 28352426
Layer 1 Ceiling Tile No  Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%

0105-29-003E 28352427
Layer 1 Ceiling Tile No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 60%, NON FIBROUS MATERIAL 40%

0105-29-004A 28352428
Layer 1: Adhesives Yes  Black/Tan, Bituminous, Soft
< 1% (Trace) Asbestos CHRYSOTILE <1%
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Unable to separate individual layers.

0105-29-004B 28352429
Layer 1: Adhesives Yes  Tan/Black, Soft, Bituminous
< 1% (Trace) Asbestos CHRYSOTILE < 1%
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Unable to separate individual layers.

0105-29-004C 28352430
Layer 1 Adhesives Yes Tan/Black, Soft, Bituminous
<1% (Trace) Asbestos CHRYSOTILE < 1%
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Unable to separate individual layers.

0105-29-004D 28352431
Layer 1 Adhesives Yes Tan/Black, Soft, Bituminous
< 1% (Trace) Asbestos CHRYSOTILE < 1%
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Unable to separate individual layers.

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-908 Page 3 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ ldentification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-29-004E 28352432
Layer 1: Adhesives Yes Tan/Black, Soft, Bituminous
< 1% (Trace) Asbestos CHRYSOTILE < 1%
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Unable to separate individual layers.

0105-29-005A 28352433
Layer 1: Adhesive No Cream, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-29-005B 28352434
Layer 1: Adhesive No Cream, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-29-005C 28352435
Layer 1: Adhesive No  Cream, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-29-006A 28352436
Layer 1: Joint Compound No White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%
No Waliboard found.

0105-29-006B 28352437
Layer 1. Joint Compound No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%
No Wallboard found.

0105-29-006C 28352438
Layer 1. Wallboard No  White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Joint Compound No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

Layer 3: Wallboard/Joint Cmpd No  White, Powdery, Granular
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

ANALYST: BILL DUNSTAN, JR. /:) &U\\( Lk kuka 7 / Z( (( (/( /

Total no. of pages in report = iy REVIEWED BY Katherine M Charles, Anal y! t

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street « Richmond, Virginia » 23220-5117
804-353-6778 » 800-785-LABS (5227) « (FAX) 804-353-6928
Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos Identification by Polarized Light Microscopy with EPA Point Count

ACCOUNT: 1929-05-1121 DATE COLLECTED: 1/16/05
CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 2/ 1/05
ADDRESS: 100 Airside Dr Airside Business Park DATE ANALYZED: 4/ 4/05
Moon Township, PA 15108 DATE REPORTED: 4/5/05
PO NO.:
PROJECT NAME: 29 Non Housing
PROJECT NO.: 104579/104655
JOB LOCATION:
Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-29-004A 28426046
Layer 1: Adhesives No Homogenous, Black/Tan, Bituminous, Soft

100.00% Non-Asbestos ACID INSOL INORGANIC 41.07%, ACID SOL INORGANIC 9.82%,
ORGANIC COMPONENT 49 11%
Chrysotile found outside of quantifiable range. Unable to separate individual layers.

0105-29-004B

28426047

Layer 1 Adhesives No Homogenous, Black/Tan, Bituminous, Soft

100.00% Non-Asbestos ACID INSOL INORGANIC 37.59%, ACID SOL INORGANIC 10.53%,
ORGANIC COMPONENT 51.88%

Chrysotile found outside of quantifiable range. Unable to separate individual layers.

0105-29-004C

28426048

Layer 1: Adhesives No Homogenous, Black/Tan, Bituminous, Soft

100.00% Non-Asbestos ACID INSOL INORGANIC 49.26%, ACID SOL INORGANIC 1.47%,
ORGANIC COMPONENT 49.27%

Chrysotile found outside of quantifiable range. Unable to separate individual layers.

0105-29-004D

28426049

Layer 1- Adhesives No Homogenous, Black/Tan, Bituminous, Soft

100.00% Non-Asbestos ACID INSOL INORGANIC 46.30%, ACID SOL INORGANIC 2.78%,
ORGANIC COMPONENT 50.92%

Chrysotile found outside of quantifiable range. Unable to separate individual layers.

Samples analyzed

by the EPA Test Method are subject to the inherent limitations of light microscopy including

interference by matrix components. This method has a quantitation limit of 0.25% or greater. This report
relates only fto the items tested, must not be reproduced except in full with the approval of the lab, and must not
be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER. 1929-05-1121 Page 2 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-29-004E 28426050

Layer 1: Adhesives No Homogenous, Black/Tan, Bituminous, Soft

100.00% Non-Asbestos ACID INSOL INORGANIC 58.10%, ACID SOL INORGANIC 4.76%,
ORGANIC COMPONENT 37 14%

Chrysotile found outside of quantifiable range. Unable to separate individual layers.

\\\\\\\\ \C} .

= N G e N o>
ANALYST: HIND ELDANAF ¢ T Qg\@\d\
Total no. of pages in report = 9 REVIEWED BY Sami A. Hosn, Asst. Lab Director

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. This method has a quantitation limit of 0.25% or greater. This report
relates only to the items tested, must not be reproduced except in full with the approval of the lab, and must not
be used fo claim NVLAP or other government agency endorsement.
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BUILDING 30

Building 30 is identified as “EOD OPNS Building” and is approximately 13,086 square
feet in size. Ten suspect homogeneous materials were identified and sampled. One
material, thermal pipe insulation (Material #010), was found to be an ACM. No friable,
damaged, and accessible ACM was identified.

Descriptions of each of the identified homogeneous materials are presented in Table 1.
Table 2 provides additional details on the identified ACM. An ACM location / sample
location drawing, photographs of the ACM, and analytical laboratory report are presented
following the tables.



TABLE 1

SUMMARY OF HOMOGENEOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

30

Inspection Dates: 01 Dec 2004 - 17 Dec 2004

MATERIAL MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL
NUMBER RESULTS
001 FLOOR ADHESIVE YELLOW, UNDER BROWN CARPET Negative for Asbestos
002 VINYL FLOOR TILE 1" X 1" GRAY Negative for Asbestos
003 FLOOR ADHESIVE BLACK, UNDER 1' X 1' GRAY VINYL FLOOR TILE Negative for Asbestos
004 WALL AND CEILING BOARD 1/2" THICK, TAN PAPER, WHITE CORE, WHITE JOINT Negative for Asbestos
COMPOUND
005 COVE BASE ADHESIVE BROWN AND YELLOW, UNDER4" BLACK RUBBER COVE Negative for Asbestos
BASE
006 WALL AND CEILING PLASTER WHITE, SMOOTH Negative for Asbestos
007 CEILING TILES 2' X 4' WHITE, PINHOLE FISSURED, SUSPENDED Negative for Asbestos
008 COVE BASE ADHESIVE BROWN, UNDER 4" BROWN RUBBER COVE BASE Negative for Asbestos
009 FLOOR ADHESIVE YELLOW, UNDER BLUE CARPET Negative for Asbestos
010 THERMAL PIPE INSULATION 6" DIAMETER, BROWN AND BLACK

Positive for Asbestos




TABLE 2
SUMMARY OF IDENTIFIED ACM FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

30
Inspection Dates: 01 Dec 2004 - 17 Dec 2004

MATERIAL MATERIAL TYPE ASBESTOS MATERIAL FRIABLE [CONDITION| QUANTITY COMMENTS
NUMBER (MATERIAL CONTENT LOCATION(S)
DESCRIPTION)
010 THERMAL PIPE INSULATION {10% CH BASEMENT No UNDAMAGED 200 LF

(6" DIAMETER, BROWN AND
BLACK)
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NOTE: NOT TQ SCALE

MICHAEL BAKER JR., INC.
MOON TOWNSHIP, PENNSYLVANIA

BUILDING # 2o
NAVAL ACTIVITY PUERTO RICO




ACM PHOTOGRAPHS

Thermal pipe insulation (Material # 010)



SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street * Richmond, Virginia * 23220-5117
804-353-6778 « 800-785-LABS (5227) « (FAX) 804-353-6928
Excellence in Service and Technology
AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method 600/R-93/116

ACCOUNT: 1929-05-778 DATE COLLECTED: 1/23/2005
CLIENT: Baker Enviro - Michael Baker Jr, Inc. DATE RECEIVED: 1/26/2005
ADDRESS: 100 Airside Dr  Airside Business Park DATE ANALYZED: 1/31/2005
Moon Township, PA 15108 DATE REPORTED: 2/2/2005
PO NO.:
PROJECT NAME: 30 Non Housing
PROJECT NO.: 104579/104655
JOB LOCATION:
Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID  Layer Name (Yes/No)
0105-30-001A 28343513
Layer 1: Mastic No Tan, Soft

100% Non-Asbestos

CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

0105-30-001B 28343514
Layer 1: Mastic

100% Non-Asbestos

No Tan, Soft
CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

0105-30-001C 28343515
Layer 1 Mastic

100% Non-Asbestos

No Tan, Soft
CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

0105-30-001D 28343516
Layer 1: Mastic

100% Non-Asbestos

No Tan, Soft
CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

0105-30-001E 28343517
Layer 1: Mastic

100% Non-Asbestos

No Tan, Soft
CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

0105-30-002A 28343518
Layer 1. Flooring

100% Non-Asbestos

No Beige, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.



ACCOUNT - WORKORDER: 1929-05-778

Page 2 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-30-002B 28343519
Layer 1. Flooring No Beige, Organically Bound

100% Non-Asbestos

CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-30-002C

28343520
Layer 1 Flooring
100% Non-Asbestos

No  Beige, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-30-002D

28343521
Layer 1 Flooring
100% Non-Asbestos

No Beige, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-30-002E

28343522
Layer 1 Flooring
100% Non-Asbestos

No  Beige, Organically Bound
CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 98%

0105-30-003A

28343523
Layer 1- Mastic
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 95%, WOLLASTONITE 5%

0105-30-003B

28343524
Layer 1: Mastic
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 95%, WOLLASTONITE 5%

0105-30-003C

28343525
Layer 1. Mastic
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 95%, WOLLASTONITE 5%

0105-30-003D

28343526
Layer 1: Mastic
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 95%, WOLLASTONITE 5%

0105-30-003E

28343527
Layer 1: Mastic
100% Non-Asbestos

No Black, Bituminous
NON FIBROUS MATERIAL 95%, WOLLASTONITE 5%

0105-30-004A

28343528
Layer 1: Drywall
100% Non-Asbestos

Layer 2:
100% Non-Asbestos

Spongy Material No

No  White, Powdery
CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

White, Spongy
NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID lLayer Name (Yes/No)

0105-30-004B 28343529
Layer 1: Drywal No  White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No  White, Spongy
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-004C 28343530
Layer 1: Drywall No  White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No White, Spongy
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-004D 28343531
Layer 1: Drywall No White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No White, Spongy
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-004E 28343532
Layer 1: Drywall No  White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No White, Spongy
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-004F 28343533
Layer 1 Drywall No White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No White, Spongy
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-004G 28343534
Layer 1 Drywall No  White, Powdery
100% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 95%

Layer 2: Spongy Material No White, Spongy
100% Non-Asbhestos NON FIBROUS MATERIAL 100%

0105-30-005A 28343535
Layer 1 Mastic No Black, Brittle
100% Non-Asbestos NON FIBROUS MATERIAL 100%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement,
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Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Name (Yes/No)

0105-30-005B 28343536
Layer 1. Mastic No  Black, Brittle
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-005C 28343537
Layer 1 Mastic No Black, Brittle
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-006A 28343538
Layer 1 Granular Material No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-006B 28343539
Layer 1- Granular Material No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-006C 28343540
Layer 1: Granular Material No White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-006D 28343541
Layer 1: Granular Material No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-006E 28343542
Layer 1: Granular Material No  White, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%

0105-30-007A 28343543
Layer 1: Ceiling Tile No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 40%, NON FIBROUS
MATERIAL 30%

0105-30-007B 28343544

Layer 1: Ceiling Tile No Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 40%, NON FIBROUS
MATERIAL 30%

0105-30-007C 28343545

Layer 1 Ceiling Tile No  Gray, Fibrous
100% Non-Asbestos CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 40%, NON FIBROUS
MATERIAL 30%

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)
0105-30-007D 28343546

Layer 1. Ceiling Tile No  Gray, Fibrous

100% Non-Asbestos

CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 40%, NON FIBROUS
MATERIAL 30%

0105-30-007E

28343547
Layer 1. Ceiling Tile
100% Non-Asbestos

No Gray, Fibrous
CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 40%, NON FIBROUS
MATERIAL 30%

0105-30-008A

28343548
Layer 1 Mastic
100% Non-Asbestos

No Black, Brittle
NON FIBROUS MATERIAL 100%

0105-30-008B

28343549
Layer 1 Mastic
100% Non-Asbestos

No Black, Brittle
NON FIBROUS MATERIAL 100%

0105-30-008C

28343550
Layer 1 Mastic
100% Non-Asbestos

No Black, Brittle
NON FIBROUS MATERIAL 100%

0105-30-009A

28343551
Layer 1- Soft Material
100% Non-Asbestos

No Cream, Soft
NON FIBROUS MATERIAL 100%

0105-30-009B

28343552
Layer 1: Soft Material
100% Non-Asbestos

No Cream, Soft
NON FIBROUS MATERIAL 100%

0105-30-009C

28343553
Layer 1: Soft Material
100% Non-Asbestos

No Cream, Soft
NON FIBROUS MATERIAL 100%

0105-30-010A

28343554
Layer 1
10% Asbestos

90% Non-Asbestos

Bituminous Material

Yes
CHRYSOTILE 10%
NON FIBROUS MATERIAL 90%

Black, Bituminous

0105-30-010B

28343555
Layer 1:

Bituminous Material

Not analyzed due to positive stop instructions.

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID Layer Name (Yes/No)

0105-30-010C 28343556
Layer 1 Bituminous Material
Not analyzed due to positive stop instructions.

T
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S
ANALYST: BILL DUNSTAN, JR. S AL

Total no. of pages in report = é REVIEWED BY Sami A. Hosn, As‘st. Lab Director

Samples analyzed by the EPA Test Method are subject to the inherent limitations of light microscopy including
interference by matrix components. Gravimetric reduction and correlative analyses are recommended for all
non-friable, organically bound materials. For calibrated visual estimate, 1% is the concentration at which there is
a quantitative uncertainty. This report relates only to the items tested, must not be reproduced except in full with
the approval of the lab, and must not be used to claim NVLAP or other government agency endorsement.
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BUILDING 31

Building 31 is identified as “Public Works Department” and is approximately 120,640
square feet in size. Forty six suspect homogeneous materials were identified and
sampled. Four of these materials, three types of floor adhesive (Materials #007, #018,
and #021) and thermal pipe insulation (Material #045), were found to be ACM. Material
#045 is friable, damaged, and accessible ACM.

Descriptions of each of the identified homogeneous materials are presented in Table 1.
Table 2 provides additional details on the identified ACM. Table 3 presents a summary
of friable, accessible, and damaged ACM. An ACM location / sample location drawing,
photographs of the ACM, and analytical laboratory report are presented following the
tables.



TABLE 1
SUMMARY OF HOMOGENEOQOUS MATERIALS FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

31
Inspection Dates: 05 Jan 2005 - 11 Feb 2005
MATERIAL MATERIAL TYPE MATERIAL DESCRIPTION ANALYTICAL
NUMBER RESULTS
001 VINYL FLOOR TILE 1"X 1" PEACH WITH WHITE AND RED SWIRLS Negative for Asbestos
002 FLOOR ADHESIVE UNDER 001 Negative for Asbestos
003 COVE BASE ADHESIVE UNDER 4" GRAY RUBBER COVE BASE Negative for Asbestos
004 WALL AND CEILING BOARD SMOOTH, WHITE WITH WHITE JOINT COMPOUND Negative for Asbestos
005 CEILING TILES 2' X 4' LATERAL FISSURE AND PINHOLE, WHITE, Negative for Asbestos
SUSPENDED
006 CEILING TILES 2' X 4' PIT AND PINHOLE, WHITE, SUSPENDED Negative for Asbestos
007 FLOOR ADHESIVE BROWN AND BLACK, UNDER CARPET Positive for Ashestos
008 FLOOR ADHESIVE BROWN AND BLACK, UNDER BLACK RUBBER STAIR Negative for Asbestos
TREADS
009 VINYL FLOOR TILE 1"X 17" WHITE WITH TEAL, BLUE, AND GRAY SPOTS Negative for Asbestos
010 VINYL FLOOR TILE 1'X 1" BLUE WITH LIGHT BLUE MOTTLE Negative for Asbestos
011 FLOOR ADHESIVE UNDER 009 AND 010 Negative for Asbestos
012 COVE BASE ADHESIVE UNDER 4" BLUE RUBBER COVE BASE Negative for Asbestos
013 CEILING TILES 2'X 2 GOUGE AND PINHOLE, WHITE, SUSPENDED Negative for Asbestos
014 WALL AND CEILING BOARD TEXTURED, WHITE WITH WHITE JOINT COMPOUND Negative for Asbestos
015 VINYL FLOOR TILE 1'X 1" WHITE, GRAY, AND BLACK MOTTLE Negative for Asbestos
016 VINYL FLOOR TILE 1' X 1' GREEN WITH WHITE STREAKS Negative for Asbestos
017 FLOOR ADHESIVE UNDER 015 Negative for Asbestos
018 FLOOR ADHESIVE BLACK, UNDER 016 Positive for Asbhestos
019 VINYL FLOOR TILE 1' X 1' PINK, WHITE, AND RED MOTTLED Negative for Asbestos
020 VINYL FLOOR SHEETING BLUE / GRAY SWIRLED Negative for Asbestos
021 FLOOR ADHESIVE YELLOW AND BLACK, UNDER 020 Positive for Ashestos
022 COVE BASE ADHESIVE UNDER 4" BLACK RUBBER COVE BASE Negative for Asbestos
023 FIREPROOFING WHITE, FLUFFY Negative for Asbestos
024 THERMAL PIPE INSULATION 14" DIAMETER Negative for Asbestos
025 VINYL FLOOR TILE 1' X 1' TAN, BROWN, AND WHITE MOTTLED Negative for Asbestos
026 FLOOR ADHESIVE UNDER 025 Negative for Asbestos
027 COVE BASE ADHESIVE UNDER 4" BROWN RUBBER COVE BASE Negative for Asbestos
028 VINYL FLOOR TILE 1'X 1" WHITE WITH BLACK MARKS Negative for Asbestos
029 FLOOR ADHESIVE UNDER 028 Negative for Asbestos
030 WALL AND CEILING BOARD SMOOTH, IN TRANSPORTATION AREA, SE CORNER, WHITE| Negative for Asbestos
WITH WHITE JOINT COMPOUND
031 VINYL FLOOR TILE 1" X 1" TAN WITH WHITE, ORANGE, AND BROWN STREAKS Negative for Asbestos
032 FLOOR ADHESIVE UNDER 031 Negative for Asbestos
033 VINYL FLOOR TILE 1' X 1" TAN WITH WHITE MOTTLE Negative for Asbestos
034 FLOOR ADHESIVE UNDER 033 Negative for Asbestos
035 VINYL FLOOR TILE 1'X 1" TAN AND BROWN STREAKED Negative for Asbestos
036 FLOOR ADHESIVE UNDER 035 Negative for Asbestos
037 VINYL FLOOR TILE 1' X 1" WHITE WITH BROWN SPOTS Negative for Asbestos
038 FLOOR ADHESIVE UNDER 037 Negative for Asbestos
039 VINYL FLOOR TILE 1' X 1' TAN WITH BROWN STREAKS Negative for Asbestos
040 FLOOR ADHESIVE UNDER 039 Negative for Asbestos
041 VINYL FLOOR TILE 1' X 1" GREEN WITH LIGHT GREEN MOTTLE Negative for Asbestos
042 FLOOR ADHESIVE UNDER 041 Negative for Asbestos
043 COVE BASE ADHESIVE UNDER 6" GRAY RUBBER COVE BASE Negative for Asbestos
044 COVE BASE ADHESIVE UNDER 6" BROWN RUBBER COVE BASE Negative for Asbestos
045 THERMAL PIPE INSULATION BROWN/GRAY 2 12" DIAMETER CORRUGATED PAPER PIPE | Positive for Asbestos
INSULATION
046 ASPHALTIC ROOFING MATERIALS ROLLED ROOFING WITH WHITE STONE Negative for Asbestos




TABLE 2
SUMMARY OF IDENTIFIED ACM FOR NAVAL ACTIVITY PUERTO RICOQ, CEIBA, PUERTO RICO

31
Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL MATERIAL TYPE ASBESTOS MATERIAL FRIABLE bONDIT!ON QUANTITY COMMENTS
NUMBER {MATERIAL CONTENT LOCATION(S)
DESCRIPTION)

007 FLOOR ADHESIVE ' 201 No UNDAMAGED 6,498 SF
(BROWN AND BLACK, UNDER 202 '
CARPET) 203

203A

2038

204

8% CH 213

236

236A

239

255
CONFERENCE
LOBBY 2
OFFICE 12
OFFICE 13
OFFICE 14
OFFICE 16
OFFICE 22
OFFICE 22A
OFFICE 36
OFFICE 37
OFFICE 38
OFFICE 39
OFFICE 40
OFFICE 41
OFFICE 43
OFFiCE 44
OFFICE 45
OFFICE 55
CFFICE 56
OFFICE 61
STORAGE 14
STORAGE 18
STORAGE 19

018 “FLOOR ADHESIVE 2% CH AREA B No UNDAMAGED 196 SF
{BLACK, UNDER 018) RESTROOM 2




TABLE 2
SUMMARY OF IDENTIFIED ACM FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO RICO

|
Inspection Dates: 05 Jan 2005 - 11 Feb 2005

MATERIAL MATERIAL TYPE ASBESTOS MATERIAL FRIABLE [CONDITION| QUANTITY COMMENTS
NUMBER (MATERIAL CONTENT LOCATION(S)
DESCRIPTION)
021 FLOOR ADHESIVE 2% CH 213 No UNDAMAGED 319 SF
{YELLOW AND BLACK, UNDER
020)
045 THERMAL PIPE INSULATIGN [ STAIRS 1 Yes DAMAGED 24 LF
(BROWN/GRAY 2 2" STORAGE 5

DIAMETER CORRUGATED  [400: oy
PAPER PIPE INSULATION)




TABLE 3

SUMMARY OF FRIABLE, ACCESSIBLE AND DAMAGED ACM FOR NAVAL ACTIVITY PUERTO RICO, CEIBA, PUERTO
RICO

31
Inspection Dates: 05 Jan 2005 - 11 Feb 2005

HOMOGENEOUS MATERIAL BUILDING NUMBER QUANTITY

THERMAL PIPE INSULATION (Material Number 045) 31 2LF
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